


G & R Labs
Light Meters and Calibrations

Renee,

I want to rephrase the results of the testing on the material to make things clearer. The material dropped the intensity reaching the hand to 0.1%. The attenuation was 99.9%. I hope this helps.

Best Regards,


George Richardson
President
G&R Labs
2996 Scott Blvd
Santa Clara, CA 95054
Ph: (408) 986-0377
Fax: (408) 986-0416
www.grlabs.com
George@grlabs.com

2996 Scott Blvd, Santa Clara, CA 95054 Tel 408-986-0377 Fax 408-986-0416